NOTICE OF OPEN MEETING

Notice is given that a Regular Meeting of the Board of Directors of the Barton Springs/Edwards
Aquifer Conservation District will be held at the District office, located at 1124 Regal Row,
Austin, Texas, on Thursday, September 8, 2016, commencing at 6:00 p.m. for the following
purposes, which may be taken in any order at the discretion of the Board.

Note: The Board of Directors of the Barton Springs/Edwards Aquifer Conservation District
reserves the right to meet in Executive Session at any time during the course of this meeting to
discuss any of the matters listed on this agenda, as authorized by the Texas Government Code
Sections §551.07]1 (Consultation with Attorney), 551.072 (Deliberations about Real Property),
[...]
7.12 Counterparts, This Agreement has been executed by the parties in multiple
originals or counterparts each having full force and effect.

ARTICLE 8
LIABILITY

8.1  To the extent allowed by Texas law, BSEACD and the County agree that each

entity is responsible for its own proportionate share of any liability for its negligent acts
or omissions.

County of Travis:

By:

Sarah Eckhardt
Travis County Judge

Date:

Barton Springs Edwards Aquifer Conservation District:

By:

Blayne Stansberry
Board President

Date:

ATTEST:
By:

Biake Dorsett
Board Secretary

Date:

APPROVED AS TO FORM:
By:

William D. Dugat il
Attorney for BSEACD

Date:




EXHIBIT A
Hill Country Trinity GAM Support Project

The Barton Springs/Edwards Aquifer Conservation District (BSEACD) is planning studies of the
Trinity Aquifers in Hays and Travis Counties to gain a better understanding of the aquifers for
groundwater management and to support the development of an updated conceptual model that
the Texas Water Development Board (TWDB) will use to revise the Hill Country Trinity
Groundwater Availability Model (GAM). The key components of these studies will be:

e subsurface characterization with installation of two multiport monitor wells;

« dye tracing to determine flow paths from recharge features to wells and springs;
« stream-flow measurements;

s water-level measurements in wells;

o analysis of surface water and groundwater chemistry; and

s aquifer tests of representative wells.

Data collected from these studies will provide a better understanding of how water moves from
the surface into the various Trinity Aquifers, how groundwater might move vertically between the
aquifers, and vertical and horizontal distribution of water quality. A revised Hill Country Trinity
GAM will make use of the collected data and the improved conceptual model that will come from
these studies, and will be a critical tool for evaluating impacts to the aquifers, to wells, and to
springs from increased pumping from the Trinity Aquifer.

Some of the partners with BSEACD in these studies will be Edwards Aquifer Authority (EAA),
Hays Trinity Groundwater Conservation District, Hays County, Travis County, City of Austin, and
several volunteers that have been working with BSEACD on previous studies of the Trinity
Aquifers. TWDB has authorized spending $355,000 on data collection and analysis to develop
an updated conceptual model of the Hill Country Trinity Aquifers. This effort by TWDB will use
existing data and data collected by this BSEACD project. The actual model development will
come later as a separate phase.

£5



yodal jeuly pue wsIW
[[8m Jojiuows podpnw

uonesedsid

Aunon siaes)] Joday
Bujdwes
pue Guysa) |9
uone(|ejsus pue Bulup
‘uonesedasd apg
uDIIDAJSS JODBIUOD [0
‘ubisap |lem el Jojuow
‘@seyaund juswdinbg wodynpy
28q AON 190 des Bny AP aunp Aepy 1dy JeN Qo4 uer |deq AoN 100 1deg bny atuen
Aoy Jo ejeq ysej
2102 8L02

aov3sg Aq pawlopad aq 0} syse} josfold pue 3o Jo adoog— 10a(01d (J9AA JojUopy AJuUno) siAel |

g 11qux3

a6



Item 5

Board Discussions and Possible Actions

c. Discussion and possible action related to the City of
Dripping Springs TPDES permit application to authorize
direct discharge of treated wastewater to Onion Creek in the
contributing zone of the Barton Springs segment of the
Edwards Aquifer.

47



Bryan W. Shaw, Ph.D., P.E., Chairman
Toby Baker, Commissioner

Jon Niermann, Commissioner

Richard A. Hyde, P.E., Executive Director

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY

Protecting Texas by Redueing and Preventing Pollution
August 30, 2016

Mr. Robert P. Callegari, P.E., Principal
CMA Engineering, Inc.

235 Ledge Stone Drive

Austin, Texas 78737

Re: City of Dripping Springs - Draft TPDES Permit No. WQ0014488003, EPA ID No. TX0136778
(CN602491284; RN104005434)

Dear Mr, Callegari:

Thank you for your letter of August 2, 2016 providing comments on the subject draft permit.
To reiterate my email of August 29, 2016, below, please find our responses to these comments
in the same order as they appear in your letter:

Comment No. 1
The Applicant reqguests a longer time frame for the expiration date.
R n mment No. 1

The proposed expiration date of September 1, 2019 is exactly the Basin Permitting expiration
date in 30 TAC §305.71(b). It also conforms with the requirement in 30 TAC 30 TAC §305.71(a)
that no permit shall be issued for a term of less than two years and 30 TAC §305.127(1)(C)i)
that TPDES permits shall be for a term not to exceed five years. A draft permit's expiration date
may be revisited to conform to these rules before issuance. Therefore, the draft permit's
expiration date is retained.

Comment No. 2

The Applicant proposes the following footnotes in the effluent pages 2, 2a and 2b: (1)
Discharge limitations and monitoring requirements for ammeonia-nitrogen and total
phosphorus shall apply only when discharging to waters in the state. (2) The daily average for
total phosphorus is calculated as a median value. For months when discharge occurs on two or
less days, the discharge limitation is 0.3 mg/1 for total phosphorus.

Response to Comment No. 2
The proposed footnotes are incorporated as requested; however, the monitoring frequency for

total phosphorus is changed to daily. A clarification on the daily average effluent limir is
provided.

P.O,Box13087 + Austin, Texas 78711-3087 °* 512-239-1000 * lceg.texas.gov

How is our customer service?  teeq.texas.gov/customersurvey

printed on recycled paper using vegetable-based ink



Mr. Robert P. Callegari, P.E., Principal
Page 2
August 30, 2016

Comment No. 3

The Applicant requests a revision of the second sentence in Other Requirements No. 7 to read:
If requested by the TCEQ Wastewater Permitting Section, the permittee shall submit plans,
specifications, and final engineering report which comply with 30 TAC Chapter 217, Design
Criteria for Domestic Wastewater Systems.

Response to Comment No. 3

This request was discussed with our plans and specifications group. The proposed treatment
process is a nutrient removal process. For this reason, a plans and specifications review will be
required.

Comment No. 4

The Applicant requests a revision of the first sentence in Other Requirements No. 9 to read:
Within 90 days of startup of the facility, the permittee shall provide an effluent analysis for
nitrate-nitrogen while the WWTP is treating effluent to the quality permitted to discharge to
waters in the state.

Response o Comment No. 4

This was incorporated in the draft permit with minor editing. Reference to Outfall 001 is
retained to be consistent with the monitoring location requirement in the effluent pages 2, 2a
and 2b.

Attached is the revised fact sheet and draft permit for your review. If acceptable, please provide
a written acceptance of the draft permit by August 31, 2016.

If you should have any other guestions, please do not hesitate to call me at (512) 239-4608 or if
by correspondence, include MC 148 in the letterhead address following my name.

Sincerely.

Julian D. Centeno, Jr P.E., Permit Coordinator
Municipal Permits Team

Wastewater Permitting Section (MC 148}
Water Quality Division

Texas Commission on Environmental Quality

JC/sh
Enclosure.

cc:  Ms. Ginger Faught, City Administrator, City of Dripping Springs, P.O. Box 384, Dripping
Springs, Texas 78620

49



STATEMENT OF BASIS/TECHNICAL SUMMARY
AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION

DESCRIPTION OF APPLICATION

Applicant: City of Dripping Springs;
Texas Pollutant Discharge Elimination System (TPDES) Permit No.
WQo0014488003, EPA 1.D. No. TX0136778

Regulated Activity: Domestic Wastewater Permit

Type of Application: New Permit ! -
SORAFT

Request: New Permit b

Authority: Federal Clean Water Act (CWA) § 402; Texas Water Code § 26.027; 30
Texas Administrative Code (TAC) Chapters 30, 305, 307, 300, 312, and
319; Commission policies; and United States Environmental Protection
Agency (EPA) guidelines, '

EXECUTIVE DIRECTOR RECOMMENDATION

The Executive Director has made a preliminary decision that this permit, if issued, meets all statutory
and regulatory requirements. The draft permit includes an expiration date of September 1, 2019
according to 30 TAC § 305.71, Basin Permitting.

REASON FOR PROJECT PROPOSED

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) for a new permit
to authorize the discharge of treated domestic wastewater at a daily average flow not to exceed 0.399
million gallons per day (MGD) in the Interim I phase, a daily average flow not to exceed 0.4675 MGD in
the Interim II phase, and a daily average flow not to exceed 0.995 MGD in the Final phase. The
proposed wastewater treatment facility will serve the Greater Dripping Springs area.

PRQJECT DESCRIPTIQN AND LOCATION

The City of Dripping Springs South Regional Wastewater Treatment Facility will be a Bardenpho
activated sludge process plant with conventional clarification and tertiary filtration in all phases.
Treatment units in the Interim I and IT phases will include bar screen, two anoxic basins and two
aerobic basins, a final clarifier, three sludge holding tanks, effluent filters, a chlorine contact chamber
and an effluent storage tank. Treatment units in the Final phase will include flow splitting and two
identical four-stage Bardenpho activated sludge systems with conventional clarification and tertiary
filtration followed by chlorination and effluent storage. The process will incorporate external carbon
source addition and chemical (alum) addition for phosphorus removal. The facility has not been
constructed.

The draft permit authorizes the disposal of sludge at 2 TCEQ-authorized land application site, co-
disposal landfill, or wastewater treatment facility.

The plant site will be located at 23127 Ranch Road 150, in the City of Dripping Springs, Hays County,
Texas 78620. :

The treated effluent will be discharged to Walnut Springs; thence to Onion Creek in Segment No. 1427
of the Colorado River Basin. The unclassified receiving water use is minimal aquatic life use for Walnut



City of Dripping Springs
TPDES Permit No. WQo0014488003
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

Springs. The designated uses for Segment No. 1427 are high aquatic life use, public water supply,
aquifer protection, and primary contact recreation. The effluent limitations in the draft permit will
maintain and protect the existing instream uses. In accordance with 30 TAC § 307.5 and the TCEQ
Procedures to Implement the Texas Surface Water Quality Standards, an antidegradation review of the
receiving waters was performed. A Tier 1 antidegradation review has preliminarily determined that
existing water quality uses will not be impaired by this permit action. Numerical and narrative criteria
to protect existing uses will be maintained. A Tier 2 review has preliminarily determined that no
significant degradation of water quality is expected in Onion Creek, which has been identified as having
high aquatic life uses. Existing uses will be maintained and protected. The preliminary determination
can be reexamined and may be modified if new information is received.

Effluent limitations for the conventional effluent parameters (i.e., Biochemieal Oxygen Demand or
Carbonaceous Biochemical Oxygen Demand, Ammonia Nitrogen, etc.) are based on stream standards
and waste load allocations for water quality limited streams as established in the Texas Surface Water
Quality Standards (TSWQS) and the State of Texas Water Quality Management Plan (WQMP).

In a case such as this, end-of-pipe compliance with pH limits from 6.0 to 9.0 standard units reasonably
assures instream compliance with TSWQS for pH due to the relatively small discharge volume
authorized and the often corresponding minimal or limited aquatic life uses within unclassified
waterbodies. This conservative assumption is based on TCEQ sampling conducted throughout the state
that indicates that instream buffering quickly restores pH levels to ambient conditions.

The effluent limitations in the draft permit have been reviewed for consistency with the WQMP. The
proposed effluent limitations are not contained in the approved WQMP. However, these limits will be
included in the next WQMP update.

A priority watershed of critical concern has been identified in Segment No. 1427 in Hays County.
Therefore, Barton Springs Salamander (Eurycea sorsorum), an endangered aguatic species, has been
determined to occur in the watershed of Segment No. 1427. To make this determination for TPDES
permits, TCEQ and EPA only considered species occurring in watersheds of critical concern or high
priority as listed in Appendix A of the USFWS biological opinion. The determination is subject to
reevaluation due to subsequent updates or amendments to the biological opinion. The presence of the
Barton Springs Salamander, an endangered species, requires EPA review and, if appropriate,
consultation with USFWS.

Segment No. 1427 is currently listed on the state's inventory of impaired and threatened waters (the
2014 Clean Water Act Section 303(d) list). The listing is specifically for sulfate from Farm-to-Market
Road 967 upstream to the upper end of the segment (the most upstream crossing of Farm-to-Market
Road 165 in Blanco County; AUs 1427_03 and 1427_04). Screening of the effluent from the existing
facility, permitted under TCEQ Permit No. WQ0014488001, which is of lower quality than the
proposed effluent quality in the draft permit, shows that no effluent limit or monitoring requirement for
sulfate is necessary.

SUMMARY OF EFFLUENT DATA

Self-reporting data is not available since the facility is not yet built,

DRAFT PERMIT CONDITIQNS

The draft permit authorizes a discharge of treated domestic wastewater at an Interim I phase volume
not to exceed a daily average flow of 0.399 MGD, an Interim II phase volume not to exceed a daily
average flow of 0.4975 MGD, and a Final phase volume not to exceed a daily average flow of 0.995

Page 2

5



City of Dripping Springs
TPDES Permit No. WQo0014488003
Statement of Basis/Technical Summary and Executive Director’s Preliminary Decision

MGD.

The effluent limitations in the Interim I phase of the draft permit, based on a 30-day average, are 5
mg/1 five-day carbonaceous biochemical oxygen demand (CBOD), 5 mg/1 total suspended solids (TSS),
1.9 mg/l ammonia-nitrogen (NH,-N), 0.15 mg/1 Total Phosphorus, 126 colony forming units (CFU) or
most probable number (MPN) of E. coli per 100 ml, and 6.0 mg/] minimum dissolved oxygen (DO). The
effluent limitations in the Interim II phase of the draft permit, based on a 30-day average, are 5 mg/l
CBOD;, 5 mg/1 TSS, 1.7 mg/1 NH;-N, 0.15 mg/] Total Phosphorus, 126 CFU or MPN of E. coli per 100
ml, and 6.0 mg/1 DO. The effluent limitations in the Final phase of the draft permit, based on a 30-day
average, are 5 mg/l CBODs, 5 mg/l TSS, 1.2 mg/1 NH;-N, 0.15 mg/] Total Phosphorus, 126 CFU or
MPN of E. coli per 100 ml and 6.0 mg/! minimum DO. The effluent shall contain a chlorine residual of
at least 1.0 mg/1 and shall not exceed a chlorine residual of 4.0 mg/] after a detention time of at least 20
minutes based on peak flow.

The permittee shall comply with the requirements of 30 TAC § 309.13(a) through (d). In addition, by
ownership of the required buffer zone area, the permittee shall comply with the requirements of 30 TAC

§ 309.13(e).

The facility does not appear to receive significant industrial wastewater contributions. Permit
requirements for pretreatment are based on TPDES regulations contained in 30 TAC Chapter 315 which
references 40 Code of Federal Regulations (CFR) Part 403, “General Pretreatment Regulations for
Existing and New Sources of Pollution” {rev. Federal Register/ Vol. 70/ No. 198/ Friday, October 14,
2005/ Rules and Regulations, pages 60134-60798]. The permit includes specific requirements that
establish responsibilities of local government, industry, and the public to implement the standards to
control poliutants which pass through or interfere with treatment processes in publicly owned